
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 
• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 
• English 
• Alternative Language (Spanish) 

4. Application materials *  
5. Draft permit * 
6. Technical summary or fact sheet * 

* NOTE: This application was declared Administratively Complete before June 1, 2024. The 
application materials, draft permit, and technical summary or fact sheet are available 
for review at the Public Viewing Location provided in the NAPD. 
[...]
1. The permittee shall employ or contract with one or more licensed wastewater treatment 

facility operators or wastewater system operations companies holding a valid license or 
registration according to the requirements of 30 TAC Chapter 30, Occupational Licenses and 
Registrations, and in particular 30 TAC Chapter 30, Subchapter J, Wastewater Operators 
and Operations Companies.  

 
 This Category C facility must be operated by a chief operator or an operator holding a Class 

C license or higher. The facility must be operated a minimum of five days per week by the 
licensed chief operator or an operator holding the required level of license or higher. The 
licensed chief operator or operator holding the required level of license or higher must be 
available by telephone or pager seven days per week. Where shift operation of the 
wastewater treatment facility is necessary, each shift that does not have the on-site 
supervision of the licensed chief operator must be supervised by an operator in charge who 
is licensed not less than one level below the category for the facility. 

 
2. The Executive Director has reviewed this action for consistency with the goals and policies of 

the Texas Coastal Management Program (CMP) in accordance with the regulations of the 
General Land Office (GLO) and has determined that the action is consistent with the 
applicable CMP goals and policies. 

 
3. The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). In 

addition, by ownership of the required buffer zone area, the permittee shall comply with the 
requirements of 30 TAC § 309.13(e). 

 
4. The permittee shall provide facilities for the protection of its wastewater treatment facility 

from a 100-year flood. 
 
5. In accordance with 30 TAC § 319.9, a permittee that has at least twelve months of 

uninterrupted compliance with its bacteria limit may notify the commission in writing of its 
compliance and request a less frequent measurement schedule. To request a less frequent 
schedule, the permittee shall submit a written request to the TCEQ Wastewater Permitting 
Section (MC 148) for each phase that includes a different monitoring frequency. The request 
must contain all of the reported bacteria values (Daily Avg. and Daily Max/Single Grab) for 
the twelve consecutive months immediately prior to the request. If the Executive Director 
finds that a less frequent measurement schedule is protective of human health and the 
environment, the permittee may be given a less frequent measurement schedule. For this 
permit, 1/month may be reduced to 1/quarter. A violation of any bacteria limit by a 
facility that has been granted a less frequent measurement schedule will 
require the permittee to return to the standard frequency schedule and submit 
written notice to the TCEQ Wastewater Permitting Section (MC 148). The 
permittee may not apply for another reduction in measurement frequency for at least 24 
months from the date of the last violation. The Executive Director may establish a more 
frequent measurement schedule if necessary to protect human health or the environment. 
 

6. Bayview Municipal Utility District Wastewater Treatment Plant (WWTP) is located adjacent 
to Bayview MUD Public Water System (PWS). Bayview MUD PWS received a letter from the 
Executive Director of TCEQ dated August 26, 2014 that allows an exception to the setback 
rule located in 30 TAC §290.43(b)(1) for ground storage tanks located at its public water 
supply treatment plant, which is located adjacent to the Bayview MUD WWTP. The letter 



Bayview Municipal Utility District TPDES Permit No. WQ0010770001 
 

Page 35 

also grants an exception to the setback rule located in 30 TAC §290.41(c)(1)(B) for a water 
well used by Bayview MUD PWS to supply water to its public water system, which is also 
located adjacent to the Bayview MUD WWTP. (See Attachment A.) 
 

 
 



Bayview Municipal Utility District TPDES Permit No. WQ0010770001 
 

Page 36 

CONTRIBUTING INDUSTRIES AND PRETREATMENT REQUIREMENTS 
 
1. The following pollutants may not be introduced into the treatment facility: 
 

a. Pollutants which create a fire or explosion hazard in the publicly owned treatment works 
(POTW), including, but not limited to, waste streams with a closed-cup flash point of less 
than 140° Fahrenheit (60° Celsius) using the test methods specified in 40 CFR § 261.21; 

 
b. Pollutants which will cause corrosive structural damage to the POTW, but in no case 

shall there be discharges with a pH lower than 5.0 standard units, unless the works are 
specifically designed to accommodate such discharges; 

 
c. Solid or viscous pollutants in amounts which will cause obstruction to the flow in the 

POTW, resulting in Interference;  
 

d. Any pollutant, including oxygen-demanding pollutants (e.g., biochemical oxygen 
demand or BOD), released in a discharge at a flow rate and/or pollutant concentration 
which will cause Interference with the POTW;  

 
e. Heat in amounts which will inhibit biological activity in the POTW, resulting in 

Interference, but in no case shall there be heat in such quantities that the temperature at 
the POTW treatment plant exceeds 104° Fahrenheit (40° Celsius) unless the Executive 
Director, upon request of the POTW, approves alternate temperature limits; 

 
f. Petroleum oil, nonbiodegradable cutting oil, or products of mineral oil origin in amounts 

that will cause Interference or Pass Through; 
 

g. Pollutants which result in the presence of toxic gases, vapors, or fumes within the POTW 
in a quantity that may cause acute worker health and safety problems; and 

 
h. Any trucked or hauled pollutants except at discharge points designated by the POTW. 

 
2. The permittee shall require any indirect discharger to the treatment works to comply with 

the reporting requirements of Sections 204(b), 307, and 308 of the Clean Water Act, 
including any requirements established under 40 CFR Part 403 [rev. Federal Register/ Vol. 
70/ No. 198/ Friday, October 14, 2005/ Rules and Regulations, pages 60134-60798]. 

 
3. The permittee shall provide adequate notification to the Executive Director, care of the 

Wastewater Permitting Section (MC 148) of the Water Quality Division, within 30 days 
subsequent to the permittee’s knowledge of either of the following:  

 
a. Any new introduction of pollutants into the treatment works from an indirect discharger 

which would be subject to Sections 301 and 306 of the Clean Water Act if it were directly 
discharging those pollutants; and 

 
b. Any substantial change in the volume or character of pollutants being introduced into 

the treatment works by a source introducing pollutants into the treatment works at the 
time of issuance of the permit. 

 
Any notice shall include information on the quality and quantity of effluent to be introduced 
into the treatment works and any anticipated impact of the change on the quality or quantity 
of effluent to be discharged from the POTW.  

 
Revised July 2007 



 

 

Bayview Municipal Utility District WQ0010770001 
Attachment A 

 
 
 



 

 

STATEMENT OF BASIS/TECHNICAL SUMMARY 
AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 

 
DESCRIPTION OF APPLICATION 
 
Applicant:  Bayview Municipal Utility District 

Texas Pollutant Discharge Elimination System (TPDES) Permit 
No. WQ0010770001, EPA ID No. TX0021822 

 
Regulated Activity: Domestic Wastewater Permit 
 
Type of Application: Renewal 
 
Request: Renewal with no changes 
 
Authority: Federal Clean Water Act (CWA) § 402; Texas Water Code (TWC) 

§ 26.027; 30 Texas Administrative Code (TAC) Chapters 30, 
305, 307, 309, 312, and 319; Commission policies; and United 
States Environmental Protection Agency (EPA) guidelines. 

 
EXECUTIVE DIRECTOR RECOMMENDATION 
 
The Executive Director has made a preliminary decision that this permit, if issued, meets all 
statutory and regulatory requirements. The draft permit includes an expiration date of five 
years from the date of issuance.  
 
REASON FOR PROJECT PROPOSED 
 
The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for a 
renewal of the existing permit that authorizes the discharge of treated domestic wastewater at a 
daily average flow not to exceed 0.30 million gallons per day (MGD). The existing wastewater 
treatment facility serves Bayview Municipal Utility District and Quail Pointe Development in 
Galveston County MUD 45. 
 
PROJECT DESCRIPTION AND LOCATION 
 
The Bayview MUD Wastewater Treatment Facility is an activated sludge process plant operated 
in the contact stabilization mode. Treatment units include a bar screen, an aeration basin, a final 
clarifier, two sludge digestors, sludge drying beds, and a chlorine contact chamber. The facility is 
in operation. 
 
Sludge generated from the treatment facility is hauled by a registered transporter to Richey 
Road MUD Wastewater Treatment Plant, Permit No. WQ0004810000, to be digested, 
dewatered, and then disposed of with the bulk of the sludge from the plant accepting the sludge.  
The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application 
site, co-disposal landfill, wastewater treatment facility, or facility that further processes sludge. 
 
The plant site is located at 3206 State Highway 146, in Galveston County, Texas 77518. 
 

 



Bayview Municipal Utility District 
TPDES Permit No. WQ0010770001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 2  

Outfall Location:  

Outfall Number Latitude Longitude 

001 29.519722 N -94.994167 W 
 
The treated effluent is discharged directly to Upper Galveston Bay in Segment No. 2421 of the 
Bays and Estuaries. The designated uses for Segment No. 2421 are primary contact recreation, 
high aquatic life use, and oyster waters. The effluent limitations in the draft permit will maintain 
and protect the existing instream uses. All determinations are preliminary and subject to 
additional review and/or revisions. 
 
Effluent limitations for the conventional effluent parameters (i.e., Five-Day Biochemical Oxygen 
Demand or Five-Day Carbonaceous Biochemical Oxygen Demand, Ammonia Nitrogen, etc.) are 
based on stream standards and waste load allocations for water-quality limited streams as 
established in the Texas Surface Water Quality Standards (TSWQS) and the State of Texas 
Water Quality Management Plan (WQMP). 
 
In a case such as this, end-of-pipe compliance with pH limits between 6.0 and 9.0 standard 
units reasonably assures instream compliance with the TSWQS for pH when the discharge 
authorized is from a minor facility. This technology-based approach reasonably assures 
instream compliance with TSWQS criteria due to the relatively smaller discharge volumes 
authorized by these permits. This conservative assumption is based on TCEQ sampling 
conducted throughout the state which indicates that instream buffering quickly restores pH 
levels to ambient conditions. Similarly, this approach has been historically applied within EPA 
issued NPDES general permits where technology-based pH limits were established to be 
protective of water quality criteria. 
 
The effluent limits recommended above have been reviewed for consistency with WQMP. The 
existing limits are consistent with the approved WQMP. 
 
The discharge from this permit action is not expected to have an effect on any federal 
endangered or threatened aquatic or aquatic-dependent species or proposed species or their 
critical habitat. This determination is based on the United States Fish and Wildlife Service’s 
(USFWS) biological opinion on the State of Texas authorization of the TPDES (September 14, 
1998; October 21, 1998 update). To make this determination for TPDES permits, TCEQ and EPA 
only considered aquatic or aquatic-dependent species occurring in watersheds of critical 
concern or high priority as listed in Appendix A of the USFWS biological opinion. Though the 
piping plover, Charadrius melodus Ord, can occur in Galveston County, the county is north of 
Copano Bay and not a watershed of high priority per Appendix A of the USFWS biological 
opinion. The determination is subject to reevaluation due to subsequent updates or 
amendments to the biological opinion. The permit does not require EPA review with respect to 
the presence of endangered or threatened species. 
 
Segment No. 2421 is currently listed on the state's inventory of impaired and threatened waters 
(the 2022 CWA § 303(d) list). The listings are for elevated dioxin and polychlorinated biphenyls 
(PCBs) in edible tissue from Red Bluff to Five Mile Cut to Houston Point to Morgans Point 
(Assesment Unit [AU] 2421_01), in Western portion of the bay (AU 2421_02) and Main portion 
of the bay (AU 2421_03). This is a public domestic wastewater treatment facility. The facility 



Bayview Municipal Utility District 
TPDES Permit No. WQ0010770001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 3  

does not receive industrial wastewater contributions, therefore the effluent from this facility 
should not contribute to the impairement of this segment for dioxin and PCBs in edible tissue.  
 
Total Maximum Daily Load (TMDL) Project No. 74, Six Total Maximum Daily Loads for 
Bacteria in Waters of the Upper Gulf Coast Segment 2421, 2422, 2423, 2424, 2432, and 2439, 
has been approved for this segment. 
 
In August 2008, the TCEQ adopted the TMDL, and the EPA approved it on February 4, 2009.  
This document describes TMDLs for six segments in the Galveston Bay system along the Texas 
upper Gulf Coast near Houston and Galveston, where concentrations of bacteria exceed the 
criteria used to evaluate the attainment of the designated oyster waters use. The waste load 
allocations (WLAs) specified in the TMDL and subsequent updates are applicable to discharges 
in close proximity to the six segments covered by the TMDL. This facility is located in the area 
covered by the WLA requirements of the TMDL. The draft permit limits for Enterococcus are 
consistent with the requirements of the TMDL. This facility is designed to provide adequate 
disinfection and, when operated properly, should not add to the bacterial impairment of the 
segment. To ensure that the proposed discharge meets the stream bacterial standard, an effluent 
limitation of 35 colony-forming units (CFU) or most probable number (MPN) of Enterococci per 
100 ml has been continued in the draft permit.  
 
SUMMARY OF EFFLUENT DATA 
 
The following is a summary of the applicant’s effluent monitoring data for the period February 
2022 through February 2024. The average of Daily Average value is computed by the averaging 
of all 30-day average values for the reporting period for each parameter: flow, five-day 
biochemical oxygen demand (BOD5), and total suspended solids (TSS). The average of Daily 
Average value for Enterococci in CFU or MPN per 100 ml is calculated via geometric mean. 
 

Parameter Average of Daily Average 
Flow, MGD 0.15 
BOD5, mg/l 3.1 
TSS, mg/l 5.5 
Enterococci, CFU or MPN per 100 ml 28 

 
DRAFT PERMIT CONDITIONS 
 
The draft permit authorizes a discharge of treated domestic wastewater at a volume not to 
exceed a daily average flow of 0.30 MGD. 
 
The effluent limitations in the draft permit, based on a 30-day average, are 20 mg/l BOD5, 20 
mg/l TSS, 35 CFU or MPN of Enterococci per 100 ml, and 2.0 mg/l minimum dissolved oxygen. 
The effluent shall contain a total chlorine residual of at least 1.0 mg/l and shall not exceed a total 
chlorine residual of 4.0 mg/l after a detention time of at least 20 minutes based on peak flow. 
 
The facility does not appear to receive significant industrial wastewater contributions. Permit 
requirements for pretreatment are based on TPDES regulations contained in 30 TAC Chapter 
305, which references 40 Code of Federal Regulations (CFR) Part 403, “General Pretreatment 
Regulations for Existing and New Sources of Pollution” [rev. Federal Register/ Vol. 70/ No. 